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TEST REPORT CERTIFICATION
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(€) POWER SUPPLY : AC 9V From Adapter AC 120V/60Hz
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FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of

these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Conducted Emission Test FCC Part 15: 15.207 PASS
OREUCTEE HIISSIOn 1e8 ANSI C63.4: 2003
Radiated Ermission Test FCC Part 15: 15.209 PASS
ACTEE HIISION 768 ANSI C63.4: 2003
6dB Bandwidth Test FCC Part 15: 15.247 PASS
Output Power Test FCC Part 15: 15.247 PASS
Band Edge Compliance Test FCC Part 15: 15.247 PASS
Power Spectral Density Test FCC Part 15: 15.247 PASS
MPE ESTIMATION FCC Part 2: 2.1093 PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product name

Model Number
Operation frequency
Channel Number
Channel frequency
Radio Technology
Modulation Technology
Output power

Power

Antenna Assembly Gain

Applicant

Manufacturer

Power Adapter

LAN Cable
Date of Test
Date of Receipt

Sample Type

108M Wireless Access Point

TL-WA601G

2.412GHz-----2.462GHz ISM Band

11

F=2412+5(K-1) K=1,2,....... 11

IEEE 802.11b/g

DSSS for IEEE 802.11b and OFDM for IEEE802.11¢g
24.73dBm(measured)

AC 9V From Adapter AC 120V/60Hz

4dBi (maximum)

TP-LINK Technologies Co., Ltd

Building 7, Second Part, Honghualing Industrial
Zone, Xili town, Nanshan District, Shenzhen, China
TP-LINK Technologies Co., Ltd

Building 7, Second Part, Honghualing Industrial
Zone, Xili town, Nanshan District, Shenzhen, China
Manufacture: LEADER ELECTRONICS INC.
M/N: A4109080T

Cable: Unshielded, Detachable, 1.5m

Unshielded, Detachable, 10m

Sep.11 ~Oct.11, 2007

Sep.10, 2007

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



2.2.1.PC

EMC CODE
M/N
S/N
Manufacturer

Power cord
FCC 1ID
BSMI ID

2.2.2.MONITOR

EMC CODE
M/N
S/N

Manufacturer

Data Cable (VGA)
Data Cable ( DVI)

Power Cord
FCC 1D
BSMI ID

2.2.3.MOUSE

EMC CODE
M/N

S/N
Manufacturer
Data Cable
FCC 1D
BSMI ID

2.2.4KEYBOARD

EMC CODE
M/N

Manufacturer
Data Cable

FCC ID
BSMI ID

FCCID:TE7TWA60XG
page 2-2

2.2.Tested Supporting System Details

Test PC G

AGO017PA#AB2

CN5470G18

HP

Unshielded, detachabled, 1.8m
By DoC

R33001

ACS-EMC-LMO3R

1907FPt

CN-009759-71618-6 AP-ACPP
DELL

Shielded, Detachabled, 2.0m
Shielded, Detachabled, 2.0m
Unshielded, Detachabled, 1.8m
By DoC

R3A002

ACS-EMC-MOIR

M056UO

512022645

Dell

Shielded, Undetachabled, 1.8m
By DoC

R41108

ACS-EMC-K02R
SK-1688U
Siltek

Shielded, Undetachabled, 1.3m
Add core
By DoC

N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



2.3.Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber :

EMC Lab.

Name of Firm

Site Location

2.4.Measurement Uncertainty

FCC ID:TE7WA60XG
page 2-3

Certificated by FCC, USA
Registration Number: 90454
Jun. 13,2006

Certificated by FCC, USA
Registration Number: 794232
Jan. 31, 2007

Certificated by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Apr.01, 2006

Certificated by Nemko, Norway
Aut. No.: ELA135
April. 22, 2004

Certificated by Industry Canada
Registration Number: IC 5183A-1
Jul. 28, 2004

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

No. Item Uncertainty
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB
3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for conducted power measure 0.3265
5. | Uncertainty for Peak Power Density 0.3372
6. | Uncertainty for conducted Spurious Emission 0.3442
7. | Uncertainty for Bandwidth 1.0206x10°

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443




3.1.Test Equipments

FCCID:TE7TWA60XG

POWER LINE CONDUCTED EMISSION TEST

page 3-1

3.2.1.Block diagram of connection between the EUT and simulators

Test Receiver

AC Mains ¢—— L.IS.N. #2 Adaptor EUT
a
AC Mains «—— LI.S.N.#3 PC Mouse
50Q TERMINATOR Monitor Keyboard

Outside test chamber

(EUT: 108M Wireless Access Point)

Item |Equipment Manufacturer Model No.|Serial No. Last Cal. |Cal. Interval
1 Test Receiver |Rohde & Schwarz|ESHS10 [838693/001  [May 11, 07|1 Year

2 L.I.SN.#2 Kyoritsu KNW-407 [8-1636-1 May 11, 07|1 Year

3 L.I.S.N.#3 EMCO 3825/2 9006-1660 May 11, 07|1 Year

4.  |Terminator Hubersuhner 50Q No. 1 May 11, 07|1 Year

5. |RF Cable MIYAZAKI 5D-2W  |LISN Cable 1#|Aug.11,07|1/2 Year

6 Coaxial Switch |Anritsu MP59B  [M55367 Aug.11,07|1/2 Year

7 Pulse Limiter |Rohde & Schwarz|ESH3-Z2 |{100340 Aug.11,07|1/2 Year
3.2.Block Diagram of Test Setup

a: LAN Cable 10m

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.
3.4.1.108M Wireless Access Point (EUT)

Model Number : TL-WA601G

Serial Number : N/A

Manufacturer : TP-LINK Technologies Co., Ltd

3.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.2..

3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.

3.5.2.Turn on the power of all equipment.

3.5.3.PC running the Control program which can make the EUT work in test mode (TX
mode) and this PC was outside test chamber

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. The other peripheral
devices power cord connected to the power mains through a line impedance
stabilization network (L.I.S.N.#3). Power on the PC and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. Both sides of AC
line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The data rate was set 11Mbps for IEEE802.11b,54Mbps for IEEE802.11g and
108Mbps for IEEE802.11g Turbo Mode

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,
3.7.Power Line Conducted Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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Mo.6 ke Feng Road Bl:ck 52,
Shenzhen Scisnce & Industry Park
Mantou, Shenzhen, Guangdong, China
Tel:+56-755-26639495=-7
Fax:+86-755-26632577

Fostcocode: 518057

Data: 3

File: D:DATAZ007 Report\ T\TP-LINKACS7Q1172.EMI {6)

Date: 2007-09-11

p Level WBuv)

FCCPART 15 C

FCC PART 15 C (AWG)

0.15 2 kil 1 2 H] 10 20 30
Frequency (MHz)
S3ite no. Audix 1% Conduction Data no. 3
Dis. / Ant. - Kwao? WAL (1#) LISN Phass=
Limit FCC PALART 15 C
Env. / Ins. Temwmp:23! Huwi:54% ESHS10 Enginser J ey

EUUT
Power BRating
Test Mode

106M Wireless Access Point M/N:TL-WAGOLG

ACOV  Frow adpater 120V/60H=z
TE Mode

Limits Margin Remark

(dBuY)

LISH. Cahle Emis=sion
Factor Loss EReading Level
(AR | AR [ ARuW) [ARuW)

5 n.zz2 10.15 30.71 41.05

4 o.17 10.24 13.5:2 23.93

7 a.13 140.25 14.55 25.29

g o.35 10.31 2Z1.85 3z.61

7 a.41 10.36 Z2Z4.62 36.39

3 o.45 10.383 23.37 34.z20

(dE]

z4.92 QP
I6.07  QF
34.71 QP
27.39 QP
zd.61 QP
25.80  QF

Rewarks: 1.

Emwis=sion Lewel= LISN Factor + Cable Loss + Reading.

If the average limit is wet when useing a quasi-peak detector,
the EUT shall he deswed to west both limitcs and weasurswent
with average detector is unnecesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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Mo.6 ke Feng Road Bl:ck 52,
Shenzhen Scisnce & Industry Park
Mantou, Shenzhen, Guangdong, China

Tel:+586-755-26639495=-7
Fax:+86-755-2AAR3 2877
Fostcocode: 518057

Data: 4 File: D:DATA 2007 ReportT\TP-LINKACS7Q1172.EMI (6)
0 Lewel (dBuv) Date: 2007-09-11
FCCPART 15 C
FCC PART 15 C {AWG)
1
|
40
0.15 . kil 1 2 H] 10 20 30
Frequency (MHz)
S3ite no. Audix 1% Conduction Data no. HEE]
Dis. / Ant. - Kwao? VB (1#) LISN Phass=
Limit FCC PALART 15 C
Env. / Ins. Temwmp:23! Huwi:54% ESHS10 Enginser r Jamy

EUUT
Power BRating
Test Mode

106M Wireless Access Point M/N:TL-WAGOLG
LACSY  Frow adpater 120V/60H=z

TE Mode

LISH. Cahle Emis=sion

Factor Loss EReading Level Limits Margin Remark
(AR | AR [ ARuW) [ARuW) [ ARuW) (AR

o.19 14.15 32.7z2 43 .0/ fd. 45 zZ1.43 QF
o.15 10.25 19.05 29.48 60.00 0.5z QF
n.32 10.29 Z2Z0.27 3n. a8 G000 Za. 1z QF
o.35 10.31 2z .54 33.20 6000 Z6.80 QoF
a.41 10.36 Z2Z4.50 36.27 G000 24,75 QF
o.45 10.383 Z23.85 34.68 6000 z5.3z QoF

Femark=: 1. Ewmission Lewel= LISN Factor + Cable Loss + Reading.
Z. If the average limit is met when useing & quasi-peak detector,
the EUT shall he deswed to west both limitcs and weasurswent
with average detector is unnecesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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4. RADIATED EMISSION TEST

4.1.Test Equipment

The following test equipments are used during the radiated emission test:
4.1.1.For Anechoic Chamber
Frequency rang: 30~1000MHz

Item |Equipment Manufacturer Model No. [Serial No. Last Cal. |Cal. Interval
1 3#Chamber |AUDIX N/A N/A June.25.07 |1/2 Year

2 EMI Spectrum |Agilent E7403A  (MY42000106 [May 11,07 |1 Year

3 Test Receiver |Rohde & Schwarz|ESVS20  [830350/005 |May 11,07 |1 Year

4 Amplifier HP 8447D 2944A07794 |[Sep.11,07 |1/2 Year

5 Bilog Antenna [Schaffner CBL6111C |2598 Feb.22, 07 |1 Year

6 RF Cable MIYAZAKI 5D-2W 3# Chamber No.1|July. 16, 07|1/2 Year

7 RF Cable MIYAZAKI 5D-2W 3# Chamber No.2|July. 16, 07|1/2 Year

8 RF Cable FUJIKURAw RG-55/U  [3# Chamber No.3|July. 16, 07|1/2 Year

9 RF Cable FUJIKURA RG-55/U  |3# Chamber No.4|July. 16, 07 |1/2 Year

10 |Coaxial Switch|Anritsu MP59B M73989 July. 16, 07|1/2 Year

Frequency rang: above 1000MHz

Item |[Equipment Manufacturer [Model No.  [Serial No. Last Cal. Cal. Interval
1.  |Spectrum Agilent E4407B MY41440292 [May 11,07 |1 Year

2. |Amp HP 8449B 3008A00863 |May 11,07 |1 Year

3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 (1.5 Year

4. |HF Cable Hubersuhne [Sucoflex104 |- May 11,07 |1 Year

4.2 .Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

AC Mains «——— Adaptor EUT
a
AC Mains < PC Mouse
? Monitor Keyboard

Outside test chamber

a: LAN Cable 10m

(EUT: 108M Wireless Access Point)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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4.2.2.In Anechoic Chamber

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H——> |TURN TABLE| 0.8 METER

(WOOD) |
GROUND PLANE
4.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.108M Wireless Access Point (EUT)

Model Number : TL-WA601G
Serial Number . N/A
Manufacturer : TP-LINK Technologies Co., Ltd
4.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 3.2.

4.5.2. Turn on the power of all equipment.

4.5.3.PC running the Control program which can make the EUT work in test mode (TX
mode) and this PC was outside test chamber

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

The data rate was set 11Mbps for IEEE802.11b,54Mbps for IEEE802.11g and
108Mbps for IEEE802.11g Turbo Mode

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz.
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at IMHz and RBW is set at IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 10™ harmonic are checked.

The test modes (IEEE 802.11b TX/ IEEE 802.11g TX) is tested in Anechoic Chamber
and all the scanning waveforms are reported with antenna in horizontal and vertical
polarization on Section 4.7.

4.7.Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

All the emissions except fundamental from 18GHz~25GHz are at least 20dB below the
limit, and do not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCCID:TE7TWA60XG

page 4-4
o Hodé KeFengFoad Block 52,
A U D Ix Han shan Soience&lndustny
shen zhen Cuangdong

Tkt haraner audic comecn

Data: 7 File: D:2007 Report Data\T"TP-LINKACS FO1172.EMI (9)
80 Level (dBufim) Date: 2007-09.23
FCC PART15C
ﬁ |
40 1 . 5 5
4
0 30 224. 1148. 612. 806, 1000
P Frequency (MHz)
Trace: (Discrete)
Site no. ; 3# Chamber Radiation Data no. 7
Di=. -~ Ant.  3m 2594 Ant. pol. : HORIZOHTAL
Limit . FCC PART1: C
Env. ~ Ins. v 24=Co56% ESVS520 Enginesr : Jamy
EUT ;o 108H Wireless Access Point M-N:TL-WAEODLG
Fower Rating @ AC 9% From Adapter 120V-60H=
Test mode ; TX mode
Ant . Cable Eniz=sion
Freq. Factor Los== FEeading Levrel Limit= Margin Femarlk

{HHz?  (dE-m) (dB! (dBu¥) (dBuV~m) (dBu¥wm! (dB}

276,38 13.30 1.50 23.199 38.79 4600 7.21 QF
368 .53 15 .47 .78 20.32 37 .57 46.00 8.43 9]
499.48 18.10 Loz 1720 37.32 46.00 263 QF
74974 21.90 .59 10.1%8 34 .67 46.00 11.33 9]
275,84 22.7% .59 12,94 38,29 46.00 7.71 QF
999.03 24.02 BB 17.11 43.79 L4 .00 1n.21 JF

O ] e Dol [0
[ Bl B0 R =

Eemarks: 1. Emi==ion Level= Antenna Factor + Cable Lo== + REesading.
2. The emission levels that are 20dB below the official
limit ars not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
page 4-5

Mo g Ke Feng Foad Block 52,
Man shan Sciencelndustry
shen zhen Guangdong

hittp e audix com.cn

Data: 6

File: D:2007 Report Data'\ T\ TP-LINKACS7Q1172.EMI (9)

Level (dBuim)
80

Date: 2007-09-23

FCCPART15 C
r__
B
___J L
-'-ll]1 Fl
| 3 LW
uﬂﬂ 224, 418. B12. BOB. 1000
Trace: (Discrete) Frequency (MHz)
Site no. ; 3# Chamber Radiation Data no. -
Di=. . Ant. In 2598 Ant . pol. : VERTICAL
Limit FCC FARTLE C

Env. ~ Ins.

EUT

Power REating

24%CoR6%

ESVSZ0 Enginesr : Jamy
108 Wireless Access Point H-H:TL-WARDLGC
AC 9V From Adapter 120V-60H=z

Test mode TL mode
Ant . Cable Emiz=zion
Freg. Factor Los=  FEeading Level Limit=s Margin Eemark
{MH=z ) {dB+m) (dB) (dBu¥) {dBuVrm) {dBuV-m) {(dB)
1 38,73 1li.82 0.73 18.93 3448 40,00 5. 52 QF
2 96 .93 9.98 1.08 22.38 3344 43 .50 10.06 P
3 499 .48 12,10 2.02 12.30 32.42 46,00 13.58 QF
4 749 .74 21.90 2.59 12.60 a7 .09 4600 8.91 P
E 875,84 22.7% 2.59 12.64 32,949 4g .00 7.01 QF
3 999 03 24.02 2. 66 20.95 47 63 54.00 6,37 P

Remark=: 1.

2.

Eni==ion Level=
The emission levels that are 20dE Lbelow the ocfficial
limit are not reported.

Antenna Factor + Cable Lo== + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
page 4-6

No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 42 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
Level {dBuim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. HEE ¥4
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : LC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 41.96 5z.04 74.00 21.96 Peak

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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m No.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 518057

Data: 43 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
90 Level {dBuim) Date: 2007-10-11
FCC PART 15C AV
1
45
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. 1 43
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 36.26 46.34 54.00 T7.66 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0db below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 40 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
Level {dBuim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. 1 40
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.459 41.01 51.09 74.00 22.91 Peak

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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m No.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 518057

Data: 41 File: D:'2007 Report'T\TP-Link'\ACS7Q1172.EMI (67)
o0 Level {dBuYim) Date: 2007-10-11
FCC PART 15C AV
45 1
0 1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)
Site no. H DIata no. 1 41
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 32.07 42.18 54.00 11.85 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0db below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



AUDIX J

FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 46 File: D:'2007 Report'T\TP-Link'\ACS7Q1172.EMI (67)
Level {dBuYim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. 1 46
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH7Y 2442MH=z
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 45584.00 34.16 10.57 34.45 42.04 52.29 74.00 21.71 Peak

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 47
Level {dBuVim)
a0

File: D:'2007 Report'T\TP-Link\ACS701172.EMI (67)

Date: 2007-10-11

FCC PART 15C AV

45 1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. 1 47
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH7Y 2442MH=z
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 45584.00 34.16 10.57 34.458 33.70 43.95 54.00 10.05 Lverage

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 44 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
Level {dBuim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. 1 44
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/c60Hz
Test Mode : IEEES0Z.11b TX in CH7Y 2442MH=z
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 45584.00 34.16 10.57 34.458 41.:28 51.53 74.00 22.47 Peak

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 45
Level {dBuVim)
a0

File: D:'2007 Report'T\TP-Link\ACS701172.EMI (67)

Date: 2007-10-11

FCC PART 15C AV

45
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 45
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH7Y 2442MH=z
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 45584.00 34.16 10.57 34.458 35.75 46.00 54.00 8.00 Lverage

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 48 File: D:'2007 Report'T\TP-Link'\ACS7Q1172.EMI (67)
Level {dBuYim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. HE 1=}
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH11 Z246ZMH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 49024.00 34.29 10.58 34.47 40.86 51.26 74.00 22.74 Peak

1.
2.

Remarks:

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 49
Level {dBuVim)
a0

File: D:'2007 Report'T\TP-Link\ACS701172.EMI (67)

Date: 2007-10-11

FCC PART 15C AV

45
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. 1 49
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH11 Z246ZMH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 49024.00 34.29 10.58 34.47 34.47 44 .87 54.00 9.13 Lverage

1.
2.

Remarks:

limit are not reported.

-0 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 50 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
Level {dBuim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 50
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/c60Hz
Test Mode : IEEES0Z.11b TX in CH11 Z246ZMH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4924.00 34.29 10.58 34.47 41.90 5z2.30 74.00 21.70 Peak

1.
2.

Remarks:

limit are not reported.

-1 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 51
Level {dBuVim)
a0

File: D:'2007 Report'T\TP-Link\ACS701172.EMI (67)

Date: 2007-10-11

FCC PART 15C AV

45
01000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 51
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11b TX in CH11 Z246ZMH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4924.00 34.29 10.58 34.47 36.33 46.73 54.00 T7.27 Lverage

1.
2.

Remarks:

limit are not reported.

-2 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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FCC ID:TE7WA60XG
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 54 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
Level {dBuim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 54
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 39,65 49.73 74.00 24.27 Peak

1.
2.

Remarks:

limit are not reported.

-5 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7WA60XG
page 4-19

m No.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 518057

Data: 55 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
90 Level {dBuim) Date: 2007-10-11
FCC PART 15C AV
45
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 55
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : AC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 28.30 358.38 54.00 15.62 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0db below the official
limit are not reported.

-6 -
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 52 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
Level {dBuim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. - 52
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 40.02 50.10 74.00 23.90 Peak

1.
2.

Remarks:

limit are not reported.

-5 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official
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m No.6 Ee Feng Road,Bl:;ck 52,
| I IX Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
FPostcode: 518057

Data: 53 File: D:2007 Report\T\TP-LInK\ACS7Q1172.EMI {67)
90 Level {dBuim) Date: 2007-10-11
FCC PART 15C AV
45
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 53
Di=s. / Ant. @ 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : LC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g TX in CH1 2412MH=
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 4524.00 34.02 10.55 34.49 27.81 37.89 54.00 16.11 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0db below the official
limit are not reported.

~ 14 -
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 56 File: D:'2007 Report'T\TP-Link'\ACS7Q1172.EMI (67)
Level {dBuYim) Date: 2007-10-11
120
FCC PART 15C PEAK
60
1
0 1000 4400, 7800, 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 56
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C FPELK
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g TX in CH7Y 2442MH=z
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 45584.00 34.16 10.57 34.45 40.74 50.99 74.00 23.01 Peak

1.
2.

Remarks:

limit are not reported.

-7 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official
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No.6 Ee Feng Road,Bl:;ck 52,
Shenzihen Science & Industry Park
Noutou, ShenZhen, Guanglong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

FPostcode: 518057

Data: 57
Level {dBuVim)
a0

File: D:'2007 Report'T\TP-Link\ACS701172.EMI (67)

Date: 2007-10-11

FCC PART 15C AV

45
1
0 1000 4400. 7800. 11200. 14600. 18000
Frequency {(MHz)
Site no. H DIata no. : 57
Di=s. / Ant. @ 3m 3115 FACTOR inc. pol. : HORIZCOWNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : 108N Wireless Access Point N/N:TL-WAG01G
Power Rating : RC 9V From adapter 120V/60Hz
Test Mode : IEEES0Z.11g TX in CH7Y 2442MH=z
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits HMargin FERemark
(MH=z) (dB/m) (dB) {dB) (dBu¥V) [(dBuV/m) (dBuV/m) (dB)
1 45584.00 34.16 10.57 34.458 29.35 39.60 54.00 14.40 Lverage

1.
2.

Remarks:

limit are not reported.

- 18 -

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-24

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-25

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-26

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-27

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-28

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-29

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-30

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-31

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-32

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-33

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-34

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-35

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-36

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-37

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-38

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-39

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-40

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443



FCC ID:TE7TWAG60XG
page 4-41

Conducted emission test data:

Test Mode: IEEE 802.11b TX

Test CH1: 2412MHz

5 Agilent [ Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref)
Ref a
Span Pair
Span Center

off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH7: 2442MHz
i Agilent [ Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref}
Ret A
Span Pair
Span Center

off

More
1of2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
% Agilent | Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref)
Ref A
Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-20085 Agilent Technologies
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
#. Agilent IW

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref}
Fef A
Span Pair
Span Center

1 dbn Off

More
1af 2

Copyright 2000-20085 Agilent Technologies

Test CH7: 2442MHz
5 Agilent [ Marker

Select Marker
2 3 4

Normal

Delta

i i Delta Pair
(Tracking Ref)
2

-
| row—

dBm

Span Pair
Span Center

Off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
Agilent [ Marker

Select Marker

Normal

Delta

e Mg A D I | t a P a ir

(Tracking Ref)
Ref A
Span Pair
Span Center

off

More
1of 2
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Test Mode: IEEE 802.11g Turbo TX
Test CH6: 2437MHz
5 Agilent [ Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref}
Fef A
Span Pair
Span Center

off

More
1of 2
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5. 6dB Bandwidth Test
5.1.Test Equipment
Item| Equipment | Manufacturer | Model No. |  Serial No. Last Cal. Cal.
Interval
1 | Spectrum Agilent E4446A | US44300459 |May,11,07| 1 Year
Analyzer
2 | Attenuator Agilent 8491B MY39262165 [May,11, 07| 1 Year
3 | RFCable | MIYAZAKI 8D-FB No.3 Jun.06, 07 | 1/2 Year
4 | RF Cable | MIYAZAKI 8D-FB No.1 Jun.06, 07 | 1/2 Year
5.2.Test Information
EUT: 108M Wireless Access Point
M/N: TL-WA601G
Test Date: Sep.11, 2007
Ambient Temperature: 23C
Relative Humidity: 60%
Test standard: FCC PART 15C: 15.247
Test mode: IEEE 802.11b TX/ IEEE 802.11g TX/ IEEE 802.11g
Turbo TX
Data rate: 11Mbps for IEEE802.11b,54Mbps for IEEE802.11¢
108Mbps for IEEE802.11g Turbo Mode
Test Frequency: CH1: 2412MHz CH7: 2442MHz CH11: 2462MHz
CH6: 2437TMHz
Tested By: Jamy
5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer via a Attenuator . The
bandwidth of the fundamental frequency was measured by spectrum analyzer with 100
KHz RBW and 100 KHz VBW. The 6dB bandwidth is defined as the total spectrum the
power of which is lower than peak power minus 6dB.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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5.4.Test Results
Test Mode: IEEE 802.11b TX
CH 6dB Bandwidth (MHz) Limit Conclusion
12.67 >500 PASS
13.33 >500 PASS
11 12.93 >500 PASS
Test Mode: IEEE 802.11g TX
CH 6dB Bandwidth (MHz) Limit Conclusion
16.80 >500 PASS
16.80 >500 PASS
11 16.80 >500 PASS
Test Mode: IEEE 802.11g Turbo TX
CH 6dB Bandwidth (MHz) Limit Conclusion
6 335 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
49 Agilent [ Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref a

Span Pair

YEN Span Center

Off

More
1of 2

Copyright 2008-2005 Agilent Technologies

Test CH7: 2442MHz
5 Agilent [ Marker

Select Marker
2 3 4

Marker a
13.330000 MHz

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A
Span Pair
Span Center

Off

More
1of 2

File Operation Status, A:\SCREN®8Y.GIF file saved

Test CH11: 2462MHz
Agilent [ Marker

Select Marker

m
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Delta
Delta Pair

(Tracking Ref)
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Span Pair

Span Center
off

More
1of 2
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
#. Agilent IW

Select Marker

m #At
Marker a

16.800000 MHz
Normal
Delta
Delta Pair

(Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1af 2

Copyright 2000-20085 Agilent Technologies

Test CH7: 2442MHz
5 Agilent [ Marker

. Select Marker

Marker a S
16.800000 MHz 3 Normal
£ -2.87 dB ot

Delta
Delta Pair

(Tracking Ref)
2

Span Pair
Span Center

Off

More
1of 2
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Test CH11: 2462MHz
Agilent [ Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref)
Ref A
Span Pair
Span Center

off

More
1of 2
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Test Mode: IEEE 802.11g Turbo TX
Test CH6: 2437MHz
¥ Agilent [ Marker

Select Marker

33.500000 MHz Nornal
=362 dB .

Delta
v..'H""

—
et
e

Delta Pair

(Tracking Ref}
Ret A
Span Pair
Span Center

off

More
1 of 2
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6. OUTPUT POWER TEST

6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1 [Power meter|  Anritsu ML2487A | 6K00002472 | May,11, 07 1 Year

2 | Attenuator Agilent 8491B |MY39262165| May,11, 07 1 Year
3 | RFCable | MIYAZAKI 8D-FB No.3 Jun.06, 07 1/2 Year
4. | RF Cable | MIYAZAKI 8D-FB No.1 Jun.06, 07 1/2 Year

6.2.Test Information

EUT: 108M Wireless Access Point

M/N: TL-WA601G

Test Date: Sep.11, 2007

Ambient Temperature: 23C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX/ IEEE 802.11g TX/ IEEE 802.11g
Turbo TX

Data rate: 11Mbps for IEEE802.11b,54Mbps for IEEE802.11¢
108Mbps for IEEE802.11g Turbo Mode

Test Frequency: CH1: 2412MHz CH7: 2442MHz CH11: 2462MHz
CH6: 2437TMHz

Tested By: Jamy

6.3.Test Procedure

The transmitter output was connected to a power meter via a Attenuator, use the power
meter to read out the peak out put power.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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6.4.Test Results
Test mode: IEEE 802.11b TX
Read(PK) Atten loss Result Limit .
Test CH Cable loss(dB) Conclusion
(dBm) (dB) (dBm) (dBm)
1 -3.65 0.6 20 16.95 30 PASS
7 -3.03 0.6 20 17.57 30 PASS
11 -2.76 0.6 20 17.84 30 PASS
Test mode: IEEE 802.11g TX
Read Atten loss Result Limit .
Test CH Cable loss(dB) Conclusion
(dBm) (dB) (dBm) (dBm)
1 1.58 0.6 20 22.18 30 PASS
7 4.01 0.6 20 24.61 30 PASS
11 1.47 0.6 20 22.07 30 PASS
Test mode: IEEE 802.11g Turbo TX
Read Atten loss Result Limit )
Test CH Cable loss(dB) Conclusion
(dBm) (dB) (dBm) (dBm)
6 4.13 0.6 20 24.73 30 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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/. BAND EDGE COMPLIANCE TEST
7.1.Test Equipment
Item| Equipment | Manufacturer | Model No. |  Serial No. Last Cal. Cal.
Interval
1 | Spectrum Agilent E4446A | US44300459 |May,11,07| 1 Year
Analyzer
2 | Attenuator Agilent 8491B MY39262165 [May,11, 07| 1 Year
3 | RFCable | MIYAZAKI 8D-FB No.3 Jun.06, 07 | 1/2 Year
4 | RF Cable | MIYAZAKI 8D-FB No.1 Jun.06, 07 | 1/2 Year

7.2.Test Information

EUT: 108M Wireless Access Point
M/N: TL-WA601G

Test Date: Sep.11, 2007

Ambient Temperature: 23°C

Relative Humidity: 60%

Test standard:

FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX/ IEEE 802.11g TX/ IEEE 802.11g
Turbo TX

Data rate: 11Mbps for IEEE802.11b,54Mbps for IEEE802.11g
108Mbps for IEEE802.11g Turbo Mode

Test Frequency: CH1: 2412MHz CH11: 2462MHz CH6: 2437MHz

Test By: Jamy

7.3.Test Results
Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443




Test mode: IEEE 802.11b TX
CH1: 2412MHz
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Test mode: IEEE 802.11g TX

CH1: 2412MHz
Agilent | Marker

Select Marker:
12 3 4

#Atten

Normal

Delta Pair
(Tracking Ref)
Ref a

Span Pair
Span Center

#YBH 1

Amplit:

Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search

Mkr 5 CF

More
1of2

CH11: 2462MHz
Agilent | Trace

ny #Atten
Clear Write
Max Hold
Min Hold
View

Blank

More
1of 2

Clear Hrite
Max Hold
Min Hold
#YBH 1 S View

Blank

More
1of2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443

FCC ID:TE7TWAG60XG
page 7-5



FCC ID:TE7TWAG60XG
page 7-6

Test mode: IEEE 802.11g Turbo TX

CHG6: 2437MHz
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8. POWER SPECTRAL DENSITY TEST
8.1.Test Equipment
Item| Equipment | Manufacturer | Model No. |  Serial No. Last Cal. Cal.
Interval
1 | Spectrum Agilent E4446A | US44300459 |May,11,07| 1 Year
Analyzer
2 | Attenuator Agilent 8491B MY39262165 |May,11, 07| 1 Year
3 | RFCable | MIYAZAKI 8D-FB No.3 Jun.06, 07 | 1/2 Year
4 | RF Cable | MIYAZAKI 8D-FB No.1 Jun.06, 07 | 1/2 Year
8.2.Test Information
EUT: 108M Wireless Access Point
M/N: TL-WAG601G
Test Date: Sep.11, 2007
Ambient Temperature: 23C
Relative Humidity: 60%
Test standard: FCC PART 15C: 15.247
Test mode: IEEE 802.11b TX/ IEEE 802.11g TX/ IEEE 802.11g
Turbo TX
Data rate: 11Mbps for IEEE802.11b,54Mbps for IEEE802.11g
108Mbps for IEEE802.11g Turbo Mode
Test Frequency: CH1: 2412MHz CH7: 2442MHz CH11: 2462MHz
CHG6: 2437MHz
Test By: Jamy

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer via a Attenuator . The
power density was measured by spectrum analyzer with 3 KHz RBW and 30KHz VBW,
sweep time=span/3KHz.
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8.4.Test Results
Test mode: IEEE 802.11b TX
Read(PK) Atten loss Result Limit .
Test CH Cable loss(dB) Conclusion
(dBm/3KHz) (dB) (dBm/3KHz)| (dBm/3KHz)
1 -26.34 0.6 20 -5.74 8 PASS
7 -26.74 0.6 20 -6.14 8 PASS
11 -25.55 0.6 20 -4.95 8 PASS
Test mode: IEEE 802.11g TX
Read Atten loss Result Limit .
Test CH Cable loss(dB) Conclusion
(dBm/3KHz) (dB) (dBm) (dBm)
1 -28.43 0.6 20 -7.83 8 PASS
7 -26.85 0.6 20 -6.25 8 PASS
11 -27.67 0.6 20 -7.07 8 PASS
Test mode: IEEE 802.11g Turbo TX
Read Atten loss Result Limit )
Test CH Cable loss(dB) Conclusion
(dBm/3KHz) (dB) (dBm) (dBm)
6 -27.99 0.6 20 -7.39 8 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07443
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
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Test Mode: IEEE 802.11g Turbo TX
Test CH6: 2437MHz
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10.ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE
For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. And according to FCC 47 CFR
Section 15.247 (b), if transmitting antennas of directional gain greater than 6dBi are
used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION
The antenna used for this product is designed that no antenna other than that
furnished by the responsible party shall be used with the device . The maximum peak
Gain of this antenna is only 4 dBi.
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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